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SHANGHA| JIAO TONG UNIVERSITY

TEST REPORT OF ENGINEERING MECHANICS BXPERIMENTAL CENTRE

CONSIGNMENT UNIT: SUPFLEX PONTOON MOORING SYSTEMS INC.
TEST CONTENT: SUPFLEX ANCHOR BAR LOW TEMPERATURE TENSILE TEST
TEST  EQUIPMENT: 72CS-25 MATERIALS TESTING MACHINES
TEST LOAD IN TENSILE/COMPRESSION +25T
KLASSE: +0. 5%.
TEST REQUIREMENT:  WHEN THE TEST SPEED IS 0. 5mm/s, SINGLE SAMPLE
OF ANCHOR BAR UNDER THE TEMPERATURE OF -40
DEGREE AND 8. 3kN TEST LOAD IN TENSILE, REPORT
THE COEFFICIENT OF EXTENSION OF THE MIDDLE
RUBBER JOINT
TEST RESULT: UNBREAK UNDER THE TEMPERATURE OF -40 DEGREE
AND 8.3kN TEST LOAD IN TENSILE, THE
COEFFICIENT OF EXTENSION IS 52. 17%.
FL original icnglh ut'lh:-:ruhbcr_inint Lo Extension of the rubber joint AL Coefficient of extension |
70.54mm ) 36.80mm | 52.17% I
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THE REPORT IS ONLY THE SAMPLE-ORIENTED ANALYSIS



